
MS14-115

 * ~127V
** ~230V

1**

1*

21514**

191817

1718
19 8

121113

21*,21**

22
23

26

28

222524
10

27*,27**

29

30

31 32

33

34

36
39

40

37 38

41
42

43
44

45
5

46
48

49
16

4 50
47

5755

16
52

51

54

35
16

53

500
501

502
503

504

505
506

20

56

9

7

76*,6**

5

3 4



Dec 2011 MARBLE SAW MS14-115
DIY

Pos. Description (Q-ty) Price, USD

1* Cord      127V

1** Cord      230V

2 Rubber sleeve

3 Screw M5x38 (3)

4 Spring washer Ø5  (6)
5 Washer Ø5 (6)
6* Brand label   127V

6** Brand label   230V

7 Screw ST4x14 (8)

8 Housing

9 Cord clip

10 Wave spring washer Ø18xØ24,5

11 Switch

12 Silicone cap 

13 Switch silicone cap

14** Condenser 0.22µF        230V

15 Handle cover

16 Washer Ø6 (3)

17 Brush holder (2)

18 Carbon brush (2)

19 Brush cap (2)

20 Connection spring  (2)
21* Stator         127V

21** Stator         230V

22 Screw ST4x70 (2)

23 Guide wind circle

24 Bearing bush Ø25xØ22x9

25 Ball bearing  608.RS

26 Anti-dust washer

27* Armature       127V

27** Armature       230V

28 Paper washer Ø-28  (2)
29 Ball bearing  629.RS

30 Key  3x3.7x10

31 Small gear

32 Circlip for shaft  Ø 8

33 O-ring Ø26xØ30
34 Gear box

35 Wing screw  M6x8

36 Ball bearing  606.RS

37 Circlip for shaft  Ø12

38 Big gear

39 Key 4x5x13

40 Bush Ø12 xØ x18x5

41 Screw M5x10 (2)

42 Ball bearing 6201.RS

R-017

S-037

S-339
G-067

F-075

O-014

S-095

O-024

S-336

S-153

A-059

R-137

S-004

M-002

S-042

T-143

DWT
Part Number

1E-003

S-024

M-003

PRICE  LIST  OF  SPARE  PARTS
Description

National
Language (Q-ty)

E-003

O-006

I-083

M-007

O-002

S-337

S-088

J-011

D-004

S-074

M-217

R-136

C-041

H-043

S-096

J-009

R-014

F-074

M-118

1T-143

1B-055

1A-059

B-055

E-005

M-218

H-044

J-014



43 Spindle

44 Gasket

45 Bearing holder

46 Screw M5x16 (3)

47 Oil seal Ø18Ø24x3

48 Inner flange Ø20

49 Outer flange Ø20

50 Hex. screw M6x18L

51 Wing screw  M6x25

52 Bush Ø8xØ11x15

53 Threaded pin M5x8 (2)

54 Base plate

55 Spring pin Ø6x40

56 Clip (2)

57 Saw blade Ø-115

500 Outer flange Ø22.2

501 Inner flange Ø22.2

502 Screw M4x12

503 Dust tube

504 Dust collector   

505 Ring spanner

506 Wrench spanner M5

S-099

S-039

M-220

R-138

M-223

Accesories

M-224

N-206

S-338

S-317

K-125

M-219

S-029

Q-124

M-222

K-126

E-071

Q-122

Q-123

Q-125

L-173

M-221


